

Myeloproliferative Neoplasms (MPN) Drug Information Sheet

This document has been provided compliments of:



Jeffrey C. Bryan, PharmD
Clinical Pharmacy Specialist,
Department of Leukemia
The University of Texas
MD Anderson Cancer Center
Houston, Texas

Please note: For the most current information, consult the package insert for approved indications and safe usage.

MPN Type MF		Indications Constitutional symptoms, splenomegaly	
Agent/Class Ruxolitinib/ JAK Inhibitor ¹	Patient Characteristics Debilitating constitutional symptoms or significant splenomegaly; independent of JAK2 mutational status	Starting Dose Maximum dose: 25 mg po BID Start at 20 mg BID for a platelet count >200K/microL; Start at 15 mg BID for a platelet count between 100K and 200K/microL; Start at 5 mg BID for a platelet count between 50K and <100K/microL; Start at 10 mg BID for a platelet count ≥100K/microL and renal impairment, hepatic impairment, or with strong CYP3A4 inhibitors	Cautions/Monitoring Anemia and thrombocytopenia
MPN Type MF		Indications Anemia, splenomegaly	
Agent/Class Lenalidomide (Revlimid) with or without corticosteroid/ Immunomodulatory agent ²	Patient Characteristics del(5q) and symptomatic	Starting Dose 5 mg/day if pretherapy platelet count is <100K/microL, otherwise 10 mg/day continuously	Cautions/Monitoring Myelosuppression and thrombosis, avoid in women of childbearing age; avoid in patients with neuropathy
MPN Type MF		Indications Anemia	
Agent/Class Thalidomide with or without corticosteroid/ Immunomodulatory agent ³	Patient Characteristics Not a good candidate for ESA therapy or inadequate response to ESA	Starting Dose 50 mg orally daily, slow titration every 2 weeks with corticosteroid	Cautions/Monitoring Avoid in women of childbearing age; avoid in patients with neuropathy
Agent/Class Darbepoetin alfa/ Erythropoiesis-stimulating agents (ESA) ⁴	Patient Characteristics No splenomegaly, serum erythropoietin level of <125 U/L, and transfusion independent	Starting Dose 150 to 300 mcg SQ weekly	Cautions/Monitoring H/H; avoid in patients with uncontrolled hypertension or recent MI
Agent/Class Epoiten alpha/ Erythropoiesis-stimulating agents (ESA) ⁵	Patient Characteristics Void of splenomegaly, serum erythropoietin level of <125 U/L, and transfusion independent	Starting Dose 10,000 units SQ 3 times weekly	Cautions/Monitoring H/H; avoid in patients with uncontrolled hypertension or recent MI
Agent/Class Fluoxymesterone/ Androgen ⁶	Patient Characteristics Not a good candidate for ESA therapy or inadequate response to ESA	Starting Dose 10 mg orally 2 to 3 times/day	Cautions/Monitoring Liver function tests and men should be screened for prostate cancer serum cholesterol; avoid in patients with markedly impaired hepatic, renal, or cardiac function

MPN Type MF		Indications Anemia	
Agent/Class Danazol/ Androgen ⁷	Patient Characteristics Not a good candidate for ESA therapy or inadequate response to ESA	Starting Dose 200 mg/day up to 600 mg/day for 6 months, then usually 200 mg/day maintenance	Cautions/Monitoring Liver function tests and men should be screened for prostate cancer serum cholesterol; avoid in patients with markedly impaired hepatic, renal, or cardiac function
MPN Type MF		Indications Splenomegaly, thrombocytosis, leukocytosis, bone pain, or constitutional symptoms	
Agent/Class Hydroxyurea/ Antimetabolite ⁸	Patient Characteristics Temporary control	Starting Dose 500 mg every other day to 1000 mg/day	Cautions/Monitoring Myelosuppression, anemia, thrombocytopenia
MPN Type MF		Indications Post-splenectomy hepatomegaly and thrombocytosis (salvage)	
Agent/Class 2-Chlorodeoxyadenosine/ Purine nucleoside analogue ⁹	Patient Characteristics Progressive hepatomegaly and symptomatic thrombo- cytosis that develops after splenectomy	Starting Dose 0.1 mg/kg per day IV by continuous infusion for 7 days or 5 mg/m ² IV over 2 hours for 5 consecutive days up to 4 monthly cycles	Cautions/Monitoring Myelosuppression
MPN Type MF		Indications Cytopenias and splenomegaly	
Agent/Class Azacitidine/ Hypomethylating agent ¹⁰	Patient Characteristics Cytopenias and splenomegaly or delaying blastic transformation	Starting Dose 75 mg/m ² per day for 7 days	Cautions/Monitoring Myelosuppression
MPN Type ET		Indications Thrombosis prevention	
Agent/Class Hydroxyurea/ Antimetabolite ¹¹	Patient Characteristics High-risk patients (previous history of thrombosis or age >60 years)	Starting Dose 500 to 1500 mg/day	Cautions/Monitoring Myelosuppression target platelet count of ≤400,000/microL
Agent/Class Anagrelide/ Imidazoquinoline derivative ¹²	Patient Characteristics High-risk patients (previous history of thrombosis or age >60 years)	Starting Dose 0.5 mg po BID adjusted according to platelet response (1 to 4 mg/day maintenance dose)	Cautions/Monitoring Headache, palpitations/ tachycardia, fluid retention due to vasodilatory effects; caution in patients with cardiac disease

MPN Type ET		Indications Thrombosis prevention	
Agent/Class α-Interferon/ Immune modulator ¹³	Patient Characteristics High-risk women of child-bearing age and to those who are pregnant or who have had a prior treatment failure	Starting Dose 3 to 5 million units SQ daily	Cautions/Monitoring Flu-like symptoms (fever, malaise, nausea, and vomiting), CI depression
Agent/Class Pegylated interferon alpha-2a/ Immune modulator ¹⁴	Patient Characteristics High-risk women of child-bearing age and to those who are pregnant or who have had a prior treatment failure	Starting Dose 90 mcg SQ weekly	Cautions/Monitoring Flu-like symptoms (fever, malaise, nausea, and vomiting), CI depression
MPN Type ET		Indications Vasomotor symptoms and/or thrombosis prevention	
Agent/Class Aspirin/ Acetylsalicylic acid ¹⁵	Patient Characteristics High-risk patients (previous history of thrombosis or age >60 years) and platelets <1 million/microL with hydroxyurea	Starting Dose ASA ≤100 mg/day	Cautions/Monitoring Bleeding risk: Avoid ASA when platelets >1 million/microL since von Willebrand disease may be present; avoid if history of major bleeding
MPN Type PV		Indications Thrombosis prevention	
Agent/Class Hydroxyurea/ Antimetabolite ¹⁶	Patient Characteristics High-risk patients (previous history of thrombosis or age >60 years)	Starting Dose 500 to 1500 mg/day	Cautions/Monitoring Myelosuppression
MPN Type PV		Indications Thrombosis prevention, refractory pruritis	
Agent/Class α-Interferon/ Immune modulator ¹⁷	Patient Characteristics High-risk women of child-bearing age and to those who are pregnant or who have had a prior treatment failure	Starting Dose 3 to 5 million units SQ daily	Cautions/Monitoring Flu-like symptoms (fever, malaise, nausea, and vomiting), CI depression
Agent/Class Pegylated interferon alpha-2a/ Immune modulator ¹⁸	Patient Characteristics High-risk women of child-bearing age and to those who are pregnant or who have had a prior treatment failure	Starting Dose 90 mcg SQ weekly	Cautions/Monitoring Flu-like symptoms (fever, malaise, nausea, and vomiting), CI depression
MPN Type PV		Indications Vasomotor symptoms and/or thrombosis prevention	
Agent/Class Aspirin/ Acetylsalicylic acid ¹⁹	Patient Characteristics ALL patients	Starting Dose ASA ≤100 mg/day	Cautions/Monitoring Bleeding risk: Avoid ASA when platelets >1 million/microL since von Willebrand disease may be present; avoid if history of major bleeding

References

1. Harrison C, et al. *N Engl J Med*. 2012;366:787-798; Verstovsek S, et al. *N Engl J Med*. 2012;366:799-807; <http://www.jakafi.com/dosing>
2. Quintas-Cardama A, et al. *J Clin Oncol*. 2009;27:4760-6
Mesa RA, et al. *Blood*. 2010;116:4436-9
3. Mesa RA, et al. *Blood* 2003;101:2534-41; bgrall JF, et al. *Haematologica* 2006;91:1027-32
Tefferi A, et al. *Blood*. 2006;108:1158-64
Barosi G, et al. *Leuk Lymph*. 2002;43:2301-7
4. Cervantes F, et al. *Br J Haematol*. 2006;134:184-6
5. Aloe Spiriti M, et al. *Haematologica*. 1993;78:371-3
Cervantes F, et al. *Br J Haematol*. 2004;127:399-03
6. Brubaker LH, et al. *Arch Intern Med*. 1982;142:1533-7
7. Cervantes F, et al. *Br J Haematol*. 2005;129:771-5
8. Löfvenberg E, et al. *Eur J Haematol*. 1988;41:375-81
Löfvenberg E, et al. *Eur J Haematol*. 1990;44:33-8
Manoharan A. *Br J Haematol*. 1991;77:252-4
Martínez-Trillos A, et al. *Ann Hematol*. 2010;89:1233-7
9. Tefferi A, et al. *Br J Haematol*. 1997;99:352-7
FaoroLN, et al. *Eur J Haematol*. 2005;74:117-120
10. Quintás-Cardama A et al. *Leukemia*. 2008;22:965-70
11. Cortelazzo S, et al. *N Engl J Med*. 1995;332:1132-6
Harrison CN, et al. *N Engl J Med*. 2005;353:33-45
12. Harrison CN, et al. *N Engl J Med*. 2005;353:33-45
Gisslinger H, et al. *Blood*. 2013;121:1720-28
Storen EC, et al. *Blood*. 2001;97:863-66
13. Elliott MA, et al. *Semin Thromb Hemost*. 1997;23:463-72
Gilbert HS, et al. *Cancer*. 1998;83:1205 - 13; Radin AI, et al. *Cancer*. 2003;98:100 - 9; Saba R, et al. *Cancer*. 2005;103:2551 - 7
Kiladjian JJ. *Leukemia*. 2008;22:1990 - 8
14. Quintás-Cardama A, et al. *J Clin Oncol*. 2009;27:5418 - 24
Quintás-Cardama A, et al. *Blood*. 2013;122:893 - 901
15. Michiels JJ, et al. *Neurology*. 1993;43:1107-10
Koudstaal PJ, et al. *Semin Thromb Hemost*. 1997;23:365-370
16. Fruchtman SM, et al. *Semin Hematol*. 1997;34:17 - 23
Tefferi A, et al. *Leukemia*. 2013;27:1874 - 81
Kiladjian JJ, et al. *J Clin Oncol*. 2011;29:3907 - 13
17. Harrison C, et al. *Br J Haematol*. 2005;129(3):293-306
18. Harrison C, et al. *Br J Haematol*. 2005;129(3):293-306
19. Vannucchi AM. *Intern Emerg Med*. 2010;5:177-184.
Tefferi A. *Am J Hematol*. 2012;87:284-293.

Abbreviations

H/H, Hemoglobin and Hematocrit; MPN, myeloproliferative neoplasms; MF, myelofibrosis ; ET, essential thrombocythemia; PV, polycythemia vera; JAK, Janus kinase; CYP3A4, cytochrome P450/family 3/subfamily A/polypeptide 4; ESA, erythropoiesis-stimulating agents; IV, intravenous; SQ, subcutaneous; ASA, acetylsalicylic acid.